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g*@ﬁ@ -~ [ ~ I -~ | ~ | | —~ I
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B %L (SUPPLIER) C e B E (R INSPECTION  CERTIFICATE

T 550-0015

T B HK (CUSTOMER) CBREHTHEA AV A EE AR REEETI1—12—19(@UYIERE—EIL7
RITHEH B (DATE) : FEB__. 20 . 2024 B&)
IEFEF S (CERTIFICATE No) - 221-00143 H:PAGE 1 i PlERE XS (R
3WHIE 2 (CONTRACT No) : 253401D01 — 002 ‘DEWR'P’”ON) - DEFORMED BARS At
HXERESES (ORDERNO - .
WMEFEEE 7 (CUSTOMER No): (SPECIFICATION) - JIS G 3112 SD295
¥ L ¥ 1§ : e
(SPECIAL MENTION) fgpﬁ (?ODE)}\ : D295
] ® H OB |ma| #f it = R %
T & ERES | MRES |(RE AR TENSILE TEST 28| =58 CHEMICAL COMPOSITION
CHARGE ik | 5B [ gle )T BEND C Si M P S CuNi CrM<OM po No Ti Al Gat pop
DIMENSIONS No PLATE No |QUAN| MASS YP Is JEL L GLIRA YR |RAZ >
Cmm) LOT& y TTY kg N/mm2 8 5\ 180 X100 X100 X100 X1000X1000 X100 X1000X1000 X1000 X1000 X1000 X1000 X 1000 X1000 X100 X100
o R= B
COIL& No ACTUAL 1.50D
- i A Stn 2 - _1
D6 3093245 4 4110 358 510l 34 4 600D 15 1955 14 20 % BEE Bams £ X
D6 3U93245 d 6154 354 505 30| 4 GOOD 15 19 55 14 20 ‘.;g &)
D6 3U93248 4 2058 362 513 30| 4 GOOD 16,19 57 23 24 —~ |
PR A a1z i v S e O
GRAND TOTAL 12 12322 g EGEs BANA O EASE
DENAD 22-|
Z.d)ﬁjr’élﬂi ZMC*EEZ‘N\C E%EEEELE’T'
W7 FEA Y a kR
Signed by: EROME. BEOR R BEEORE I AR LTV BT LA ERLET
a S ¥ N fust - - o ﬁ‘:‘:t‘.
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS A*iq: mumf‘]i BE I
, NAKAYAMA STEEL WORKS, LYD. Funamachi Works
SURVEYOR TO BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANGE P TR K E AR — T H1E665%
WITH THE REQUIREMENTS OF THE ABOVE SPEGIFICATION. 1-66, Funamachi 1-chome, Taisho~ku,Osaka-shi,Osaka,551-8351, Japan
{ NOTES ) 2/ = -

YR:PRIR I, Yield Ratio RA: ﬁ('ﬁ Reduction of Area

GL: P A M Gauge Length----1=50mm, 2=200mm, 3=4D, 4=8D, 5=5.65/ A , 6=27, 7=70mm , 8=80mm

HBW: 7 /L8 = Brinell hardneﬁ HRB/HRC : 577 x /L= Rockwell hardness CH:-p Ve — 8% B8 Charpy Impact Test
ZN,C:E 6113 & Zn Coating~ -0 = A FH{ Wik, (+) — 58Dk CB:ghiT MEE Coating Bend Test

RA(Z): =75 o B ik Speciﬁcntion for through thickness characteristics UT: B FEF % Ultrasonic Test
CeqlW): 5} 3% &K(%) =C+Mn/6+51/24+Ni/40+Cr/5+Mo/4*V/14 Ceq2:5:% % (%) =C+Mn/6 CeqH: 3 % &%) =C+Si/24+Mn/6
PCM: B BB 2 PR (%)=C+5i/30+Mn/20+Cu/20+Ni/60+Cr/20+Mo/15+V/10+58

Signed by: ./ i"""v e
g Y ‘M%‘ HIDEAKI HARAGUCHI

EEHTS & AR EEXE
GROUP MANAGER OF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECHNICAL CONTROL DEPT.




AL B/ &E 5 CERTIFICATE No. © MA4306130

wEERF

JFE 238 e

JFE Bars & Shapes Corporation

ZIFEF ORDER No. L 421H371APS50 INSPECTION CERTIFICATE K B RS 7T
& % % CUSTOMER - o =
,,. BR) THEeAvaE¥ Rt AR R 1 T B
L % % PROJECT NAME  : ik TEL 086-447-1224
¥ X # SHIPPER DR HEERR O K5 4975 DEALERSHIP:
$ ¥ SPECIFICATION : JIS G 3112 SD295 HAfWFEL SHTP DATE 20244 38 16H
| . [ zimsts msne st | i ¥ T [_
BEES | B S f | AR T O E e [ L ol CHEMICAL _COMPOSITION % |
(TERE L) | o prensf TS, YR 2L EL | pEsT Si Mo | P | s | N | ocr Mo v | Ceq |
LOT N SI; - Py j I 30 RN X100  x1000 % 100| %100 X 1000]X 1000 | X100 |
(CH No.) * SLANGI WSS iy Taa0- | S5 IMIN| R= MAX | MAX |MAX MAX | MAX | | |
mm ! kel 295 600 | 1 161,50 | 27| 55| 150| 50| 30| | | ,
4-C0195 | D10 X 6000 1,200 | | 364| 515 Co21 | GooD | 21 14 53| 46‘ 26| 10| 23] 42 4 | 36|
(5B95896) | | | | . | ' 1 '
4-C0197 D10 X 6000 6,000 | 367‘ 516 | 25 GOOD 20 | 13| 48‘ 38 16 12 21 47 3 34
(5B95898) | 24,192 ' | '| i |
+A ZGt | 24,102 | ' | |
0 K3 94, 192 ' : |
| ' |
| | | | |
| | ‘ | |
e —— - -
| | hEE [REdE] B %
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. . | | Fe
I COFME. FAICHERNT LEERLES |
. T BT ey AR .
| | !
| | | .'
| T I I O
l ) B ) _ . PR
‘ LM B EORTEIT, JLIER L D s AT S, B —
We hereby cortify thul the meterial descrobed herein has been tosted and inspecied a1th satisfactary tesuit in accordanse with the requirement of the abnve spesification. MANAGER OF
| o QUALITY ASSURANCE SEC.
‘ EHRRE YIZUSHIMA WORKS-Z . —
KESBOERT
fe7E i SURVEYOR | D { OJ 0 5 / 8 GHEBRRIEE
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JFE S #xT{=4T

REHA 5 CERTIFICATE No. : MC4402540 JFE Bars & Shapes Gorporation
SYE®E  ORDER No. : 421H3Z1AA210 INSPECTION CERTIFICATE RMLET B P
(=]
2 B X  CUSTOMER D AR T (B
AEHTABR)EELTE
T ¥E 4 PROJECT NAME : #£E TEL 086-447-4224
& XX % SHIPPER R HZERR RS ¥#9E DEALERSHIP:
#  # SPECIFICATION : JIS G 3112 SD295 HiT A SHIP DATE 20244 4H 15H
7135t8 TENSILE TEST ggéz 1k = 54 oy
. 5 Wtk 5 X E 0
pEES B <t = % B B |y B3R | Rk {G:hON . CHEMICAL COMPOSITION %
(RES) reots| T.S. | YR | B B | sy | C | i Mo | P | s [ M| cr | Mo | W Ceq
N/mm2 K Lo | 1g0° X100 X 1000 X100 | X100 X 1000]x 1000 X100
e SIZE QUANTITY MASS  Iyn [a40- 28 |MIN| R= |MAX |MAX |MAX [MAX |MAX
: mm ke| 295| 600 16 | 1.5D o7 55| 150| 50| 50
4-D0039 | D10 X 6000 1, 200 374| 512 24 Goop | 21| 17| 54| 35| 22| 11 18| 39 4 36
(5B96115) 4,032
4-D0039 | D10 X 7000 2, 400 374| 512 24 GooD | 21| 17| 54| 35 22| 11 18| 39 4 36
(5B96115) 9, 408
P Xt 13, 440
4-C0378 | D13 X 6000 360 369 | 505 26 goon | 18| 16| 52| 41| 21 9| 19| 33 2 32
(5B96038) 2, 149
4-D0129 D13 X 7000 1, 080 368 519 25 GOOD 20 16 52 39 24 8 13 28 1 33
(5B96179) 7,517
WA Xz 9, 666
‘D REH 23, 106
ClEEEEEEEE] [ORSERE k) R
l ‘ ;i:nii 5“5 ’ o L
s
" 2 BN O kA
rETE = HE
LEBREORERT, TRICAR LI L AT S, s
MANAGER OF

@

HHEBI®

BER

SURVEYOR

We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification.

A BBUER
REEERLE

QUALITY ASSURANCE

MIZUSHIMA WORKS:
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JFE & (=4t

STARSESE = . .
HE\)\EJ &% CERTIFICATE No. : MC4401520 JFE Bars & Shapes Gorporation
S {EFES ORDER No. ¢ 421H371AP690 INSPECTION CERTIFICATE K BT
= CUs i
W B % CUSTOMER TIZR# L () Ak A 1 T B
I ¥ 4 PROJECT NAME : 7gf= TEL 086-447-4224
¥ 3 %  SHIPPER | KRR S ¥49)E DEALERSHIP:
$  # SPECIFICATION : JIS G 3112 SD295 HifsF A SHIP DATE 20244 A8 9H
%|3E5%8 TENSILE TEST gg it % g &
. w Bk A 5 N E o
REES | ® 8 <+ & & % B OB | xemy |SERS|BRL _@U BEND CHEMICAL COMPOSITION o
(EERER) vPotS| T.5. fY.R) = |El| test | C | Si [ Mn P [ S Ni Cr Mo \ Ceq
N/mm2 A LR | 1g0° X 100 X 1000 X100 | x100| % 1000[x 1000 X 100
S SIZE QUANTITY MASS NN [440- 25 |MIN| R= [MAX |MAX |MAX |MAX |MaX
: mm ke | 295 600 16 | 1. 5D 27 55| 150 50/ 50
4-C0311 D10 X 6000 600 388 533 24 GOOD 19 15 52 41 18 12 30| 41 4 36
(5B95980)
4-C0312 D10 X 6000 600 387 530 24 GOOD 20 15 54 46 26 11 21| 48 3 35
(5B95981) 4,032
4-C0302 D10 X 7000 1, 800 381 506 24 GOOD 19 14 50 39| 24 10 6] 34 3 32
(5B95971) 7,056
WA XE 11, 088
4-C0376 D13 X 6000 360 366 507 26 GOOD 20 14 52 45 31 11 18] 30 3 34
(5B96036) 2,149 )
4-C0398 D13 X 7000 720 365 521 26 GOOD 17 17 59 36 23 19 26| 48 4 34
(5B96055)
4-C0464 DI3 X 7000 720 364 497 25 GOOD 18 14 50 41 19 8 19| 34 3 32
(5B96100) 10, 022
B+ X5+ 12,171
#E D REH 23, 259
[ aEs [ptns B =] COBERIER
’}j . ﬁ%ﬁﬂﬂé
| 32 1 ; ﬁ
R 4 \
= e BN 3 ARNAH
— re——
AN ERFFIREORERAT, TNICER LT LEERT 5, e
We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification MANAGER OF

HHEB/I®H

¥Z&E SURVEYOR

QUALITY ASSURANCE#SECr =

MIZUSHIMA WORKS
K EBGERT :
MEERREE
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ZEBAZE 5 CERTIFICATE No. : MC4405310 JFE Bars & Shapes Corporation
ZyFEZES  ORDER No. : 421H371AA580 INSPECTION CERTIFICATE K B R
£ % CUSTOMER D
" EX TIRRBT () AR W 1 T
T F 4 PROJECT NAME : #FE TEL 086-447-4224
¥ X # SHIPPER CKFHESRERA SR ¥ %95 DEALERSHIP:
# ¥  SPECIFICATION : JIS G 3112 SD295 HfTH  SHIP DATE 20244 48 30H
3[3E348 TENSILE TEST g% 1k =2 54 5
. " Bk 5 X E
Tﬁﬁﬁ% 8 <+ % A ¥ B B | 5|5R%8 X | Bk 'ﬁiU‘ BEND CHEMICAL COMPOSITION %
(RERED) Pots| TS YR | B [El| mesr| C | si [ Mn| P [ s [N [ cr | wo | v Ceg
N/mm2 K@) [180° X100 X 1000 X100 | X 100| X 1000|x 1000 X 100
T Xo. SIZE QUANTITY MASS  TvIn  [440- 22 |MIN| R= [MAX [MAX [MAX [MAX |mAX
: mm kg 295 600 16 [ 1.5D 27 55 150 50 50
4-D0208 D16 X 7000 200 3568 501 24 GOOD 20 13 47 43 21 9 17 34 3 33
(5B96234) 2,180
4-D0208 D16 X 8000 400 358 501 24 GOOD 20 13 47 43 21 9 17 34 3 33
(5B96234) 5, 000
B A X5t 7,180
% D OREr 7,180
f e - ! B
;ﬁf REE HARE B ]:Oﬁﬁ#ﬁﬁf JRAR b RS
—
¢ 1
| ! S RIR TR H
| | 7 8 LT
i 2z B\ T | B
¥ 48— ey
R EEORES T, THUC e LT & R 5. G
@ We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. MANAGER OF
QUALITY ﬁSSUR&NCEfEG?m
MIZUSHIMA WORK i
"HERI® i
7K & BGERT i
##E  SURVEYOR REEERLE &




